

HAN RIGID

Certificate of Analysis

PO:8782

Customer		VINK			
Production code		EE233802			
Grade		RPGBEBIHCAT2			
Thickness(mm)		0.20			
Width(mm)		1000			
Color		0F6			
Test item	Standard	Test results		Test method	
Thickness(mm)	±5%	0.196~0.204		ASTM D1593	
Width(mm)	0~2	1000		ASTM D1593	
Gloss value	20 ↓	8/5		ASTM D523	
Shrinkage(%)100℃×10'	-14 ↓ / +2 ↓	-5.0/+1.5		ASTM D1204	
Dyne Level(Dyne/cm)	45 ↑	50/52		ASTM D2578	
Ra Value(μin)	45±15	53/54		DIN 4768	
VICAT (10N) °C	85±2	84~85		ASTM D1525	
Specific Gravity(g/cm ³)	1.44±0.04	1.44		ASTM D792	
Low temperature resistance	-20℃	50% ↑	Qualified		ASTM D1790
Impact resistance		50% ↑	Qualified		Internal
Conclusion		Qualified			*

QC Jiang Shao ping